
 1 

Package leaflet: information for the user 
 

Sudafed Expectorant, 6 mg / 20 mg/ml syrup 

pseudoephedrine hydrochloride / guaifenesin 

 

Read all of this leaflet carefully before you start using this medicine because it contains 

important information for you. 

Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist has told 

you. 

- Keep this leaflet. You may need to read it again. 

- Ask your pharmacist if you need more information or advice. 

- If you get any side effects, talk to your doctor or pharmacist. This includes any possible side 

effects not listed in this leaflet. See section 4. 

- You must talk to a doctor if you do not feel better or if you feel worse. 

 

What is in this leaflet 

1. What Sudafed Expectorant is and what it is used for 

2. What you need to know before you use Sudafed Expectorant syrup  

3. How to use the Sudafed Expectorant syrup 

4. Possible side effects 

5. How to store Sudafed Expectorant syrup 

6. Contents of the pack and other information 

 

 

1. What Sudafed Expectorant is and what it is used for 

 

Sudafed Expectorant syrup is used in adults to concomitantly reduce nasal congestion in the case of 

rhinitis and to loosen mucus in the case of acute productive cough. 

In children aged 6–12 years, Sudafed Expectorant syrup is used to concomitantly reduce nasal 

congestion in the case of rhinitis and to loosen mucus in the case of acute productive cough, if the 

traditional methods are proving insufficient. 

Pseudoephedrine in this medicine reduces nasal congestion. Guaifenesin loosens mucus: it increases 

the water content of phlegm and reduces its viscosity, as a result of which it is easier to cough out 

mucus. 

 

 

2. What you need to know before you use Sudafed Expectorant syrup 

 

Do not use Sudafed Expectorant syrup: 

- if you are allergic to pseudoephedrine or any of the other ingredients of this medicine (listed in 

section 6); 

- if you are using (or have used during the past two weeks) antidepressants known as MAOIs 

(monoamine oxidase inhibitors). The concomitant use of these medicines may cause a rise in 

blood pressure or a hypertensive crisis (a condition in which the arterial blood pressure rises 

rapidly and exceeds the critical limits); 

- in children younger than 6 years. 

 

Inform your doctor before administering the medicine if you suffer from any of the listed conditions. 

 

Warnings and precautions 

Talk to your doctor before using Sudafed Expectorant: 

- if you suffer from cardiovascular diseases (especially coronary heart disease and high blood 

pressure), 

- if you suffer from thyroid diseases, 

- if you suffer from diabetes, 

- if you suffer from reduced renal function 
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- if you suffer from dysuria due to prostatic hyperplasia 

- when using pseudoephedrine, abdominal pain or rectal bleeding due to inflammation of the 

colon (ischemic colitis) may occur. If you develop these gastrointestinal symptoms, stop using 

Sudafed and contact a physician immediately. See section 4. 

- if you develop feverish, full-body skin retention (erythema) with pustules. See section 4. 

 

Sudafed Expectorant may cause a decrease in the blood supply to the optic nerve. If you experience 

sudden loss of vision, stop taking Sudafed Expectorant and contact your doctor or healthcare provider 

immediately. See section 4. 

 

Sudafed Expectorant must not be administered together with cough suppressants. 

 

Sudafed Expectorant may not be used to treat persistent or chronic cough concomitant with, for 

example, asthma, and in the case of cough with increased mucus production, unless recommended so 

by your doctor. 

If the cough becomes stronger or if the cough is accompanied by a fever, rash, or persistent headache, 

consult your doctor immediately. 

If symptoms persist or worsen or if new symptoms occur, stop using the medicine and consult your 

doctor. 
 

Other medicines and Sudafed Expectorant 

Tell your doctor or pharmacist if you are taking, have recently taken or might take any other 

medicines. 

The concomitant use of the Sudafed Expectorant syrup and monoamine oxidase inhibitors (MAOIs; 

certain antidepressants) may raise blood pressure. 

 

Pregnancy and breast-feeding 

If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask 

your doctor or pharmacist for advice before taking this medicine. Sudafed Expectorant is not to be 

used during pregnancy and breast-feeding, unless recommended so by your doctor. 

 

Driving and using machines 

It is not known whether Sudafed Expectorant has an effect on your ability to drive a car or use 

machines. 

 

Sudafed Expectorant contains sucrose, methyl parahydroxybenzoate (E218), propyl 

parahydroxybenzoate (E216), sunset yellow (E110), bright red 4R (E124), ethanol, a flavoring 

agent containing ethanol, sodium and benzyl alcohol 

Contains 3 g of sucrose in 5 ml. To be taken into account in patients with diabetes. If you have been 

told by your doctor that you have an intolerance to some sugars, contact your doctor before taking this 

medicinal product. 

Sudafed Expectorant contains methyl parahydroxybenzoate (E218) and propyl parahydroxybenzoate 

(E216). May produce an allergic reaction (including delayed type). 

Sudafed Expectorant contains sunset yellow (E110) and bright red 4R. May produce an allergic 

reaction. 

This medicine contains 189.36 mg of alcohol (ethanol) in 5 ml (3.79% w/v). The alcohol content of 5 

ml of this medicine is less than in 5 ml of beer or 2 ml of wine. The small amount of alcohol in this 

medicine has no effect. 

This medicine contains less than 1 mmol (23 mg) sodium per dose, ie essentially 'sodium-free'. 

This medicinal product contains 0.2 mg benzyl alcohol per 5 ml. Benzyl alcohol may cause allergic 

reactions. 
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3. How to use Sudafed Expectorant syrup 

 

Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist has told 

you. Check with your doctor or pharmacist if you are not sure. 

 

The pack contains a measuring spoon. 

 

Adults and children above the age of 12: 

10 ml every 4–6 hours up to 4 times a day (the maximum daily dose is 40 ml). 

 

Children aged 6–12 years:  

5 ml every 4–6 hours up to 4 times a day (the maximum daily dose is 20 ml). 

Sudafed Expectorant is contraindicated for children younger than 6 years. 

In children aged 6–12 years, Sudafed Expectorant should not be used without the respective 

prescription for more than 5 days. If the child’s condition worsens, consult your doctor immediately. 

 

If you forget to take Sudafed Expectorant syrup 
Take the dose as soon as possible but do not take a double dose. 

If symptoms persist, consult your doctor! 

 

If you take more Sudafed Expectorant syrup than you should 

In the event of an overdose, kidney stones, nausea, vomiting, sympathomimetic symptoms (incl. 

central nervous system stimulation), insomnia, tremors, pupil dilation, anxiety, restlessness, 

hallucinations, cramps, heart palpitations, increase in heart rate, increase in blood pressure, and reflex 

bradycardia may occur. In addition, arrhythmia, hypertensive crisis, cerebral haemorrhage, myocardial 

infarction, psychosis, rhabdomyolysis (extreme muscle disorders), hypokalaemia, and ischemic bowel 

infarction may occur. Drowsiness has been reported in the event of overdose in children. 

This medication must be stored away from the reach of children . In the event of a suspected overdose, 

contact your doctor immediately. Take the medicine or its package with you to show to the doctor. 

 

 

4. Possible side effects 

 

Like all medicines, this medicine can cause side effects, although not everybody gets them. 

 

Very rare side effects (occurs in less than 1 person in 1/10,000): 

- hypersensitivity, angioedema (severe allergic reaction that causes the swelling of the face or 

throat); 

- agitation, anxiety, euphoria, hallucinations, visual hallucinations; 

- headache, psychomotor or physical hyperactivity, drowsiness; 

- cardiac arrhythmia, heart palpitations, rapid heart rate; 

- abdominal pain, diarrhoea, vomiting; 

- reddened scaling skin rash with subcutaneous nodules and blisters, swelling of the skin, itching, 

rash, hives; 

- difficulties passing urine, urinary retention; 

- feeling nervous; 

- increase in blood pressure. 

 

Side effects of unknown frequency (frequency cannot be estimated from the available data): 

- sensitivity disorders, tremors 

- ischemic colitis 

- inflammation of the colon due to insufficient blood supply (ischemic colitis) 

- sudden fever and reddening of the skin with small blisters 

- stroke 

- myocardial infarction 

- decreased blood supply to the optic nerve (ischemic optic neuropathy) 
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Reporting of side effects 

If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects 

not listed in this leaflet. You can also report side effects directly via www.ravimiamet.ee. By reporting 

side effects you can help provide more information on the safety of this medicine. 

 

 

5. How to store Sudafed Expectorant syrup 

 

Keep this medicine out of the sight and reach of children. 

Do not store at a temperature higher than 25 C. Store in the original package, protected from light. Do 

not freeze. Once opened, the syrup should be used within 28 days. 

Do not use this medicine after the expiry date, which is stated on the package. The expiry date refers 

to the last day of that month. 

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to 

throw away medicines that you no longer use. These measures will help protect the environment. 

 

 

6. Contents of the pack and other information 

 

What Sudafed Expectorant contains 

The active substances are pseudoephedrine hydrochloride and guaifenesin.  

5 ml of syrup contains 30 mg of pseudoephedrine hydrochloride and 100 mg of guaifenesin. 

The excipients are sucrose, glycerol, methyl parahydroxybenzoate (E218), propyl 

parahydroxybenzoate (E216), 96% ethanol, flavourings (levomenthol, wild cherry flavouring), sunset 

yellow (E110), ponceau 4R (E124) and purified water. 

 

What Sudafed Expectorant looks like and contents of the pack 

Sudafed Expectorant syrup is an orange-yellow syrup with a characteristic smell.  

The package contains 100 ml of syrup in an amber glass bottle (III type) with a metal screw cap and a 

double-end (2.5 ml / 5 ml) measuring spoon. 

 

Marketing Authorisation Holder 

McNeil Healthcare (Ireland) Limited 

Airton Road, Tallaght 

Dublin 24 

Ireland 

 

Manufacturer 

Delpharm Orléans 

5, avenue de Concyr 

45071 Orléans 

Cedex 2 

France 

 

For any information about this medicine, please contact the local representative of the Marketing 

Authorisation Holder: 

Phone: +372 617 7410 

E-mail: ee@its.jnj.com 

 

The leaflet was last revised in October 2020. 
 


